EIR APPENDICES
Appendix G — Engineering Report

Ruggeri-Jensen-Azar & Associates (RJA). October 2008.
Engineering Report for Development of Santana Ranch.



Engineering Report
For Development Of
Santana Ranch

San Benito County, California
October 2008

Prepared for:
Santana Ranch Property Owners

c/o Mr. Jim Weaver
Pacific Rim Planning Group

Prepared by:

.l\’lll

RUGGERI JENSEN AZAR

ENGINEER 1S = PLANNERS = URVEYORS



VI.

VII.

Santana Ranch Property
Engineering Report

Table of Contents

Introduction
A. Purpose of Report
B. Limitation of Study

Study Area

A. Topography

B. Existing Easements and Utilities
C. Land Use Assumptions

Grading

Sanitary Sewer
A. Sewage Generation & Collection
[...]
During this phase of the project, PERC will interact and educate the community
about the new Facility and the benefits to the environment. It is critical to obtain
acceptance of the new Facility and provide the assurance to the community that the
new infrastructure is intended to improve the water quality for the community.

Following the completion of the Construction Shop Drawings, PERC will facilitate
obtaining all necessary permits required for the construction and operation of the
Facility.

| percwater.com



General Construction Phase

This phase of the project will commence following approval of all Construction Shop
Drawings, issuance of all required permits and a written notice to proceed issued by
the Developer / Owner to proceed with the construction of the Facifity. PERC shall
enter into contracts with preferred local subcontractors who comply with the strict
requirements of PERC to ensure quality workmanship and timely performance. The
foltowing activities are performed during this phase of the project:

m  Site construction

w  Construction of tank structures

*  Operations buildings / office space

®  Mechanical piping and equipment installation
= Electrical for process equipment and buildings
= Controls and instrumentation

During the construction phase of the project, engineering services shall be provided
which shall include the following activities:

= Construction Observation and Administration
" System Startup
=  Operations and Maintenance Manuals

Startup and Testing Phase

Upon completion of the General Construction Phase and issuance of the Letter of
Substantial Completion by the Engineer of Record, PERC staff will commence start
up and testing of the Facility. The following activities will be performed during this
phase of the project:

= Field checkout of all process equipment
*  Verification of control system operation
#  Clean water testing

= Facility biomass seeding

= Process establishment and startup

= Performance testing

= Regulatory approval of facility

= Ongoing operation

Operations and Maintenance (*O&M") Phase

Upon completion of the startup phase and assuming sufficient wastewater flow and
load, full flow operations of the Facility shall commence. The Facility will be
operated in accordance with the O&M manuals prepared during the General

" percwater.com



Construction phase. The O&M services provided by PERC shall include the
following:

= Staffing by certified wastewater operators

= Eauipment preventative and routine maintenance
= Solids handing and disposal

=  lab testing and analysis

= Monthly O&M reporting

m  Emergency preparedness

®  Regulatory reporting and recordkeeping

During the O&M phase, PERC shall provide the Owner with a performance
guarantee of the Facility in accordance with the performance specification included in
the Design/Build contract documents for as long as PERC is operating the Facility.

In addition, as part of PERC's O&M service, extended warranties on equipment shall
be provided.

| percwater.com



Design/Build Warranty. PERC will warrant and guarantee to the Owner for a period of two (2)
Yyears after the Substantial Completion that the WRF will be constructed and installed in a good and
workmanlike manner using all new materials and equipment and in compliance with the plans and
specifications approved by the Owner. Substantial Completion is defined as the date when the WRF
has successfully completed the required clean water test. If PERC has entered into a five {5)-year
Operations and Maintenance (O&M) Service Agreement with the Owner for the WRF, the
design/build warranty shall be extended for up to a period of three (3) years from the date of
Substantial Completion.

Certain equipment warranties may be extended beyond two (2) years loflowing Substantial
Completion. PERC will assign all warranties and guarantees from contractors and suppliers to the
Owner and its assigns on a non-exclusive basis.

Performance Warranty. PERC will provide the Owner with a performance warranty for so long as
PERC performs the O&M for the WRF that if the design influent characteristics below are satisfied
the WRF will produce effluent levels as shown in the table below and in accordance with California
Title 22 Disinfected Secondary - 2.2 Recycle Water Standards.

Design PERC
Parameter Influent Warrantee Measure
Characteristics Effluent
Characteristics
Max Monthly Average Dry Weather 320,000 Influent Flow Meter
Flow Capacity, gpd
Minimum Flow Capacity, gpd 5,000 Influent Flow Meter
s2.2 Seven Day Median

Total Coliform (CFU/100 mi) N/A =23 Single Sample Max
Biochemical Oxygen Demand, mg/1. 350 10 Monthly Mean Average
Total Suspended Solids, mg/L. 300 10 Monthly Mean Average
Total Nitrogen, mg/L 40 1] Monthly Mean Average

=2 NTU 24 Hour Average
Turbidity, mg/L. N/A =5 NTU Single Sample

| percwater.corn



influent Design Flows and Concentrations

Based on the information provided to PERC and our experience with similar developments in the
area, the following treatment design assumes an influent wastewater with the following
concentrations and loading conditions:

Concentration Average Daily Load Maximum Month Load
BODS 350 mg/i 788#/day 9344 /day
1SS 350 mg/i 7884# (day 934%# (day
TKN 40 mg/l 90# /day 07 #/day

The following indicates the proposed design flows for the facility:

Annual Average Day Flow 270,000 GPD (188 GPM)
Maximum Month Day Flow 320,000 GPD (222 GPM)
Maximum Day Flow 640,000 GPD (444 GPM)
Peak Hour Flow 960,000 GPD (667 GPM)
Definitions;

BODS - 5-day Biological Oxygen Demand is a measure of the level of contamination of the
wastewater and is used to size certain processes and equipment. Biological treatment requires a
minimum amount of BOD to function properly and typically has a maximum capacity, that when
exceeded, will allow contamination to flow through the plant.

TSS ~ Total Suspended Solids is a measure of the particulate (non-dissolved) mass in the
wastewater. L is fypically used to determine the clarity of the water and may help determine the
amount of waste sludge the facility will generate.

TKN ~ Total Kjeldaht Nitrogen is a measure of the nitrogen content of raw wastewater which is
the product of adding the Organic + Ammonia + Ammonium. [t does not include Nitrate or
Nitrite which are typically not present in raw wastewater due to septic conditions.

TN — Total Nitrogen is a measure of the nitrogen content of final effluent which includes all
chemical forms.

Average Annual Day Flow — Sewer flow volurie expected in a 24-hour period based on the
annual volume averaged over 365 days. This flow rate is typically used to define the facility
capacity with respect to number of persons served and for effluent reuse planning.

Maximum Month Day Flow — The highest sewer flow volume expected in a month averaged over
a 30-day period. This flow rate is typically used to define the biological treatment capacity of the
reclamation facility.

Maximum Day Flow — Maximum sewer flow expected in any one 24-hour period within a year.
This flow rate is typically used to define the hydraufic capacity of the unit processes following

. percwater.com



flow/surge attenuation.

Peak Hour Fow ~ Maximum sewer flow expected in any two-hour period within a year. This flow
rate is typically used to size the influent pumping station and headworks (screening and grit
removal) of the treatment facility and to determine the amount of surge attenuation required for
the secondary and tertiary treatment processes.

Influent Lift Station

It is assumed that raw wastewater from the development will flow from the sewer collection
system by gravity to the treatment facility. Therefore, an influent lift station will be required to be
construcled as part of the WRF. The lift station will consist of a duplex pump system contained
inan 8" x 10" pre-cast concrete wet well with an average working volume of approximately 2,400
gallons. At this time, a sewer master plan has not been developed, therefore, the flow line of the
influent sewer is assumed to be a maximum of 8’ below existing grade. Two lift pumps will be
installed to convey the wastewater to the headworks screening unit. Each pump will be sized to
provide the peak-hour capacity of the facility. The pumps will be Flygt C-series units or Engincer
Approved Equal.

Headworks

From the lift station, the wastewater will be pumped {o an enclosed headworks room, where the
wastewater will be screened.  The screening equipment will be a rotary drum screen with a
capacity rated at the peak hour flow. The screenings will be discharged to a dumpster for
disposal using a conveyor unit. - The screening unit will be manufactured by IPEC or Engineer
Approved Equal.

Secondary Biological Treatment

The secondary biological system shall be designed for the removal of BOD, TSS and Total
Nitrogen (TN). There are many types of BNR processes; however, we believe that the Fluidyne
ISAM (Integrated Surge Anoxic Mix) process would be well suited for this application. The
ISAM process is comprised of an anaerobic pre-treatment / primary settling tank followed by an
anoxic basin which is coupled to a Sequential Batch Reactor (SBR) basin to form a batch version
of the well-known A’O process. By coupling the SBR to the anoxic basin, the facility provides
both front and back-end surge attenuation.

The ISAM process is capable of consistently producing effluent, prior to filtration, with the
following concentrations:

BOD < 10 mg/l
TSS < 10 mg/t
Total Nitrogen < 10 mg/
Turbidity < SNTU

| percwater.com



Figure 1.0 - Typical ISAM Treatment Unit Process

When using a compact activated sludge process, the bio-solids production rate is much higher
than typical fagoon systems, therefore processing and storage of the solids is required on a much
more frequent basis. One of the major advantages of the [SAM process, beyond exceptional
effluent quality, is that it “integrates” biological waste sludge management within the main
process. Similar to the US Filter Cannibal process, the ISAM system biologically reduces waste
sludge to basically inert solids volumes, reducing the total sludge production to less than 25% of
a conventional activated sludge plant without the need for additional process equipment. This
greatly reduces the frequency of sludge disposal and hauling costs.

Post SBR Decant Surge basin

From the SBR Tanks, efffuent is decanted into a post-treatment surge basin. The surge basin
provides back-end hydraulic attenuation of the high-rate decant flow reducing hydraulic load
fluctuations on the filtration and disinfection process. Variable frequency driven filter feed pumps
lift the water out of the surge basin and into the tertiary filter system. The surge basin will also
be provided with a return line, allowing water in the basin to be delivered back to the front-end
of the process for re-treatment of off-spec water.

Tertiary Filtration

To achieve California Title 22 unrestricted reuse water quality, the facility will incorporate
filtration and disinfection. The filter system will consist of five identical 6-foot diameter vertical
pressure sand filters. Each filter will provide 28.3 square-feet of filtration area for a total usable
fitter area of 113.1 square feet with one filter as a redundant unit. The filters will be constructed
with a 60" sideshell to be used with multiple grades of filtration sand and anthracite with a
minimum bed depth of 3.5 feet. The system will be pre-manufactured and skid-mounted with
automatic backwash controls based on elapsed time and filter pressure differential. The design-
loading rate for the filters will be 2.0 gallons per minute per square foot at the Maximum Month
Day design flow rate and 3.9 gallons per minute per square foot at Maximum Day Flow
conditions with one filter unit out of service. On-line turbidity monitoring will be provided up-

| percwater.com



stream and down-stream of the filter system to monitor filtration performance and comply with
California Title 22 requirements. In addition, automated polymer injection will be provided up-
stream of the filter system to improve filtration performance under high solids loading conditions.

Disinfection After Filtration

From the filtration system, effluent will be disinfected using ultra-violet {LIV) radiation from three
low-pressure high-output UV disinfection modules instalfed in an open-channel configuration.
The system will be designed to treat maximum day flow conditions (444 GPM) with one module
out of service. Each UV module will consist of 40 — 300w UV lamps capable of providing a
dose of 100 m}/cm® at 65% transmittance at a flow rate up to 222 GPM (444 GPM for 2
modules).

Final Effluent

After residual UV disinfection, it is assumed that the final effluent will be discharged via gravity to
the plant outfall. An cffluent master plan has not been developed at this time, so effluent
disposal options have not been solidified.

The effluent quality from the proposed WRF will meet California Title 22 requirements for
unrestricted reuse. This high quality effluent may be used for irrigation of landscaping, open
space irrigation, pond / water feature makeup water, and in the winter, water for snowmaking.
By providing a "dual-plumbed” system for reuse, demand for potable water will be reduced,
alleviating stresses on the local groundwater supply. Due to the small size of the facility, it is not
practical to use effluent for wash or process water. Rather, potable water will be used for these
purposes.

Sludge Storage

As previously discussed, the ISAM process integrates sludge management within the secondary
process. This system biologically reduces the natural production and accumulation of bio-solids
and provides internal thickening to a solids concentration of 4 to 5%. At the Design Maximum
Month Day Flow, it is estimated that approximately 1,165 gallons of waste sludge will be
required to be removed from the facility each day. Since it is a new development, solids
requiring disposal will increase from approximately SO gallons per day at 10% of the design flow
to 1,165 gallons at maximum month daily flow (build out design).

Solids will be anaerobically digested in the anaerobic tank(s) until basin inventory necessitates
removal. Itis assumed that solids be removed, transported, and disposed of in a larger
treatment facility as either stabilized bio-solids or as septage. Sludge removal will be performed
by contracted pumper trucks. Removal interval is anticipated to be once every 87 days at low
flow conditions and once every 3-4 days at full design flow. The initial facility will not include
sludge dewatering equipment; however, space planning has allowed for the future installation of a
centrifuge.

" percwater.com



Plant Reliability Features

The facility as proposed meets the requirements of Title 22 Article 8 for redundancy and
refiability. The facility will be provided with a Supervisory Control and Data Acquisition
(SCADA) system for monitoring and alarming of all major plant equipment and performance.
The SCADA system will be connected to a software auto-dial system to allow for 24-hour
surveillance and alarm notification. In addition, the SCADA system will allow plant operators to
dial-in and view real-time plant information and review historical data. The facility will be
supplied with an automatic transfer switch and emergency power generator capable of full
operation of the facility without load shedding.

Permits

Construction:

Based on our review of the permitting requirements for the construction of the facility, Final
Plans, Specifications, Structural and Electrical calculations are required to be submitted to San
Benito County Building and Planning Department. Upon receiving the building permits from the
County, construction of the Facility can commence.

Reuse:

To allow for the application of treated effluent to land within the property, a Title 22 Engineering
Report, Plans and Specifications will need to be submitted to the Central Coast Regional Water